
 
 
 

 
 
 

 

Greenhouse Gas Emissions from Three Full-Scale 
Metropolitan Wastewater Reclamation Plants 

 
 

BY 
FRANCESCO BELLUCCI 

B.S., Università degli Studi di Firenze, Firenze (Italy), 2003 
M.S., University of Illinois at Chicago, Chicago, 2007 

 
 
 

DISSERTATION 
Submitted as partial fulfillment of the requirements  

for the degree of Doctor of Philosophy in Earth and Environmental Sciences 
in the Graduate College of the 

University of Illinois at Chicago, 2011 
 
 
 

Chicago, Illinois  
 
 
 

DEFENSE COMMITTEE: 
 
 Neil C. Sturchio (Advisor and Chair, UIC Earth and Environmental Sciences) 

Kathryn L. Nagy (UIC Earth and Environmental Sciences) 
 D’Arcy R. Meyer-Dombard (UIC Earth and Environmental Sciences) 
[...]
reported in Figure 2 and Table II .  

 The preliminary treatment includes removal of wastewater constituents such as 

rags, sticks, and floatables, employing coarse and fine screens. The grit is removed in a 

dedicated tank, the grit chamber. Air is pumped along one side into the rectangular grit 

chamber, to create a spiral flow pattern perpendicular to the flow through the tank, and to 

decrease the density of the liquid medium, which promotes particle settling. Particles 

with higher settling velocities deposit at the bottom of the tank and are mechanically 

removed and disposed of to landfills. Light, principally organic, particles remain in 

suspension and pass through the tank. Grit chambers are designed to remove 0.21 mm 

diameter or larger particles. Once free of grit, the wastewater is directed to settling tanks 

dedicated tank, the grit chamber. Air is pumped along one side into the rectangular grit 

chamber, to create a spiral flow pattern perpendicular to the flow through the tank, and to 

decrease the density of the liquid medium, which promotes particle settling. Particles 

with higher settling velocities deposit at the bottom of the tank and are mechanically



                    Figure 2.Figure 2. General sketch for an activated  sludge WWTP.General sketch for an activated  sludge WWTP.

 
 
 
 

General sketch for an activated  sludge WWTP.General sketch for an activated  sludge WWTP.General sketch for an activated  sludge WWTP. 

9 
 

 



10 
 

 
 
 
 

TABLE II  
SUMMARY OF PHYSICAL AND BIOLOGICAL PROCESSES FOR ACTIVATED-
SLUDGE WASTEWATER TREATMENT PLANTS 

 

 

 

removed and disposed of to landfills. Light, principally organic, particles remain in 

suspension and pass through the tank. Grit chambers are designed to remove 0.21 mm 

diameter or larger particles. Once free of grit, the wastewater is directed to settling tanks 

for primary treatment. Primary treatment is designed for removal of a portion of the 

suspended solids and organic matter from the wastewater, and of fine settleable solids. 

Treatment 
level 

Type Description 
Operation or 
process 

    
Preliminary Physical Removal of wastewater constituents such as 

rags, sticks, floatables, grit, and grease that 
may cause maintenance or operational 
problems with the treatment operations, 
processes, and ancillary systems. 

Coarse and fine 
screens, grit 
chamber 

Primary Physical Removal of a portion of the suspended solids 
and organic matter from the wastewater, 
removal of fine settleable solids 

Primary settling 
tanks with 
scrapers 

Secondary  Biological Removal of biodegradable organic matter (in 
solution or suspension) and suspended solids, 
nitrification/denitrification 

Aeration basin 

Clarifiers Physical Separation of treated water from biological 
sludge through decantation 

Secondary 
clarifiers 

Sludge 
and scum 
treatment 

Biological Anaerobic biological removal of excess sludge 
biomass and residual organic matter 

Anaerobic 
digesters 

        



11 
 

 
 
 
 

Primary tanks remove 50-70% of suspended solids and 25-40% of 5-day biological 

oxygen demand (BOD5) (Tchobanoglous, 2004). Generally, the primary settling tanks 

are equipped with scraper flights attached to a conveyor belt (rectangular tanks) or a 

single scraper with circular motion (round tanks). The scrapers skim the surface and the 

bottom to collect floating material and settled solids respectively, which are transferred to 

the anaerobic digesters for further treatment. Therefore, the solids are constantly being 

removed from the tank. An older type of primary tanks, called “Imhoff” tanks, are still in 

use at the Stickney WWTP; these tanks are not equipped with scrapers and the settling of 

particles happens solely by gravity. These tanks have to be scraped manually, and 

accumulate organics at the bottom, where anoxic conditions can develop. 

 Due to the high BOD5 load (usually 100-500 mg/L; MWRDGC monthly reports, 

2009), and the low dissolved oxygen (DO) levels, the wastewater entering the plant is 

expected to maintain nearly anoxic conditions throughout the preliminary and primary 

treatment steps. However, the introduction of air in the grit chamber complicates this 

pattern, as local aerobic micro-sites may develop. The primary settling tanks, 

characterized by slow water flows, usually develop strictly anaerobic conditions.  

After preliminary and primary treatment, the wastewater enters reactors (aeration 

batteries), where atmospheric air is pumped into the water via submerged diffusers to 

supply oxygen for an aerobic bacterial mass (activated sludge) that consumes the BOD5 

and nitrifies the NH3 present in the wastewater or produced during BOD5 consumption. 

At the three plants that are the objects of this study, the aeration basins are constituted by 



12 
 

 
 
 
 

several tanks, each one subdivided in 3-4 sections (passes). The wastewater from the inlet 

point flows through the passes in sequential order, therefore the DO content increases 

along the path from the first to the last pass. The chemistry of the aeration basins is the 

result of complex interaction between organic (e.g. microbial respiration, synthesis, 

oxidation of organic matter, nitrification, denitrification) and inorganic (e.g. formation of 

carbonates, inorganic oxidation) processes.  

 The microbiology of the mixed liquor (wastewater + microorganisms) in the 

aeration basin is complex and varies from plant to plant (Curtis and Crane, 1998). 

However, some groups of bacteria are present in the vast majority of activated-sludge 

plants. These are typically alpha, beta, and gamma Proteobacteria, Planctomycetes, and 

members of the Fibrobateres-Chlorobi-Bacteroidetes (“FCB”) group (Blackall et al., 

1998). The most common genera responsible for ammonia oxidation are Nitrosomonas 

and Nitrosospira (Wang et al., 2010; Bae et al., 2011), while denitrifying microorganisms 

usually belong to the genera Pseudomonas and Paracoccus (Tchobanoglous, 2004). 

 Assuming COHNS as representative (but non-stoichiometric) composition of the 

organic matter in the wastewater, and C5H7NO2 as the average composition of bacterial 

cells (Hoover and Porges, 1952), the following set of reactions can be considered a 

simplified, non-stoichiometric representation of the main biochemical processes 

occurring in the aeration basin (Tchobanoglous et al., 2004): 

 

 



13 
 

 
 
 
 

Oxidation of organic matter and synthesis of new cells: 

 

(1.1) COHNS + O2 + nutrients � CO2 + NH3 + C5H7NO2 (new cells) + other products 

 

Endogenous respiration of bacterial cells: 

 

(1.2)    C5H7NO2 + 5O2 � 5CO2 + 2H2O + NH3 + energy 

 

Nitrification (two-step process, requires both NH3-oxidizer and nitrifier bacteria): 

 

(1.3)     NH4
+ + 3O2 � 2NO2

- + 4H+ + 2H2O  

(1.4)     2NO2 + O2 � 2NO3
- 

 

Denitrification: 

(1.5)    NO3
- � NO2

- � NO � N2O � N2 

 

where the electron donor can be represented by: COD in the wastewater, COD produced 

by endogenous decay of bacteria, or an exogenous source.  

The anaerobic digesters operate under strictly controlled mesophilic (~36°C) 

anaerobic conditions allowing microorganisms to use the excess sludge as substrate to 

produce inorganic matter (mainly sulfates), CH4 and CO2 (Parker and Owen, 1986). The 



14 
 

 
 
 
 

production of CH4 is so prominent in the digesters, that the majority of the gas is 

recovered and used as a power source for the boilers located within the treatment facility. 

The anaerobic digestion process involves three steps: 1) hydrolysis of the particulate 

material into soluble compounds; 2) fermentation of amino acids, sugars, and fatty acids, 

to produce acetate, hydrogen, CO2, and minor amounts of formic acid, methylamine, and 

carbon monoxide; 3) methanogenesis, where the products of fermentation are used as 

substrate by strictly anaerobic methanogens to produce CH4, CO2, H2O, and minor 

amounts of NH3 (McCarty and Smith, 1986). 

The solids obtained after anaerobic digester treatment are rich in nutrients and are 

centrifuged to remove excess water, and shipped to drying beds where they are 

periodically overturned to facilitate evaporation of the residual water. Once dry, these 

bio-solids are made available as class B biosolids for fertilization. Until completely dry, 

the microorganisms present in the biosolid piles continue degrading the organic material.   

The three plants investigated for this study employ similar physical and chemical 

processes for wastewater treatment; however, marked differences exist between them, 

(Table III ). The differences between the plants allow for comparative analysis to 

determine factors most important in controlling GHG production. 

The Stickney WWTP located in Stickney, Illinois is a single stage nitrification 

sludge plant that has a design average capacity of 1.2 billion gallons per day and serves 

2.5 million people.  In 2009, the plant treated an average of 761 million gallons of 

wastewater per day (MGD) with average influent concentrations of 1114 mg/L total 



15 
 

 
 
 
 

solids, 33 mg/L TKN, and 220 mg/L BOD5.  The incoming wastewater is split into two 

separate process streams (Figure 3). The West Side influent process flow is as follows: 

1) Screens; 2) Skimming tanks; 3) Grit chambers; 4) Imhoff primary tanks; 5) Aeration 

batteries; 6) Secondary settling tanks; and 7) Discharge. The West Side Imhoff sludge 

process train is as follows:  (1) Floating cover anaerobic digesters; (2) Post digestion

 

 
TABLE III   

SUMMARY OF DIFFERENCES BETWEEN THE THREE PLANTS STUDIED  

 

MGD = Million gallons per day; M = million; TS = total solids; TKN = total Kjeldahl 
nitrogen; BOD5 = biological oxygen demand (5 days). 
 
 

centrifuge; and (3) Biosolid drying beds. The Southwest Side influent process is as 

follows: (1) Screens; (2) Aerated grit tanks; (3) Primary settling tanks; (4) Aeration 

batteries; (5) Secondary settling tanks; and (6) Discharge. Effluents from the West Side 

  
WW 

treated 
(MGD) 

People 
served 

(M) 

Primary 
tanks 

Imhoff 
tanks 

Aeration 
basins 

Secondary 
clarifiers 

Anaerobic 
digesters 

TS 
(mg/L)  

TKN 
(mg/L)  

BOD5 
(mg/L) 

Stickne
y 750 2.5 

Rectangular 
with scraper 
flights on 
conveyor belt 

Yes 
Side 
diffusers 

Round with 
rake 

Yes 1114 33 220 

North 
Side 227 1.4 

Square with 
single 
scraper in 
circular 
motion 

No 

Side 
diffusers 
(South) and 
full bottom 
diffusers 
(North) 

Round, 
adapted 
from square 
with rake 

No (treated 
at 
Stickney) 

748 19.5 101 

Egan 28 0.17 

Round with 
single 
scraper in 
circular 
motion 

No Side 
diffusers 

Round with 
rake 

Yes 906 28 195 



16 
 

 
 
 
 

Imhoff tanks and Southwest Side primary settling tanks are combined prior to entering 

the aeration batteries.  The Southwest Side preliminary sludge is concentrated in 

concentration tanks and combined with the waste activated sludge and North Side 

WWTP sludge.  The combined sludge process train is (1) Pre-digestion centrifuge; (2) 

Anaerobic digesters; (3) Post-digestion centrifuge or facultative lagoons; and (4) Biosolid 

drying beds. There are eight aerated grit tanks, 16 skimming tanks, 20 primary settling 

tanks, 96 secondary settling tanks, and 24 anaerobic digesters. There are four aeration 

batteries (A-D), each having eight tanks with four passes; the aeration tanks employ 

spiral roll diffuser plate systems. Additionally, there are three Imhoff batteries with 36 

tanks in each battery. The North Side WWTP located in Skokie, Illinois is a single stage 

nitrification plant that has a design average capacity of 333 MGD and serves 1.4 million 

people.  In 2009, the plant treated an average of 245 MGD with average influent 

concentrations of 748 mg/L total solids, 19.5 mg/L TKN, and 101 mg/L BOD5. The 

wastewater influent process flow is as follows: (1) Coarse screens; (2) Aerated grit tanks; 

(3) Fine Screens; (4) Primary settling tanks; (5) Aeration batteries; (6) Secondary settling 

tanks; and (7) Discharge.  The primary and secondary sludge collected during treatment 

is pumped to the Stickney WWTP for treatment. There are six aerated grit tanks, 16 

primary settling tanks, and 64 secondary settling tanks. There are four aeration batteries 

(A-D) where three aeration batteries (A-C) have 12 tanks and are single pass systems. 

The final aeration battery (D) has seven tanks, which are double pass systems.  All 

aeration tanks employ spiral roll diffuser plate systems. 



 
 
 
 

F
ig

ur
e 

3.
 In

flu
en

t f
lo

w
 fo

r 
S

tic
kn

ey
, N

or
th

 S
id

e,
 a

nd
 E

ga
n 

W
WT
P

. 

17 
 



18 
 

 
 
 
 

The Egan WWTP located in Schaumburg, Illinois is a single stage nitrification 

and tertiary filtration plant that has a design average capacity of 30 MGD and serves 0.17 

million people.  In 2009, the plant treated an average of 28 MGD with average influent 

concentrations of 906 mg/L total solids, 28 mg/L TKN, and 195mg/L BOD5. The 

wastewater influent process flow is as follows: (1) Coarse and fine screens; (2) Aerated 

grit tanks; (3) Primary settling tanks; (4) Aeration batteries; (5) Secondary settling tanks; 

(6) Seasonal chlorination in contact tanks; (7) Dual media filter beds; and (8) Discharge.  

The primary and secondary sludge are combined and treated according to the following 

solids train:  (1) Gravity Belt Thickeners; (2) Fixed cover anaerobic digesters; (3) Post 

digestion centrifuge; and (4) Drying beds or land application. There are four aerated grit 

tanks, four primary tanks, and eight secondary settling tanks. There are four aeration 

batteries where each battery has three tanks with three passes.  The North Aeration 

Battery has full floor diffuser plate coverage, tapered aeration, and a baffle in the first 

pass for each tank.  The South Aeration Battery has spiral roll aeration.  

 

 

1.4 POTENTIAL SOURCES OF GREENHOUSE GAS 

 

1.4.1 Nitrous oxide 

Nitrous oxide can be released as a by-product of incomplete nitrification and 

denitrification during biological water treatment (Equations 1.3-1.5), which mainly 



19 
 

 
 
 
 

occurs in the aeration basin. Nitrification is a two-step process where each step is carried 

out by a specific group of microorganisms. Ammonium-oxidizing bacteria and archaea 

convert ammonia (NH3), which at the typical wastewater pH ~7 is present as NH4
+, to 

nitrite (NO2
-), while nitrite-oxidizing bacteria convert NO2

- to nitrate (NO3
-). Even 

though N2O is not present as an intermediate in the main catabolic path of nitrification, 

ammonium oxidizing bacteria are known to produce N2O.  This has been predominantly 

associated with nitrifier denitrification, a well-known metabolic pathway used by 

ammonium-oxidizing autotrophic bacteria. Denitrifying nitrifiers employ ammonium 

(NH4
+) as the electron donor at first to produce NO2

-, and then use the NO2
- as electron 

acceptor effectively employing both nitrification and denitrification metabolic pathways 

at the same time (Ritchie and Nicholas, 1972; Bock et al., 1995). Nitrous oxide emissions 

due to chemical reactions of unstable biological intermediates have also been observed 

(Colliver and Stephenson, 2000). 

Nitrous oxide is also an intermediate product of denitrification; therefore 

incomplete denitrification can lead to N2O emission. Many denitrifying microorganisms 

are facultative denitrifiers, capable of using NO2
- or NO3

- as alternative oxidants to 

oxygen. (Robertson et al., 1989). It is generally agreed that anaerobic heterotrophic 

denitrification is the dominant denitrification pathway in wastewater treatment. However, 

laboratory-scale experiments by Otte et al. (1996), and Colliver and Stephenson (2000) 

have shown that both nitrifier denitrification and aerobic denitrification yield more N2O 

than heterotrophic denitrification. Non bacterially-mediated reactions between NO2
- and 



20 
 

 
 
 
 

hydroxylamine can produce N2O (Van Cleemput, 1998), but to make this contribution 

significant, hydroxylamine production by ammonia oxidizing bacteria is required, which 

complicates the distinction between chemical and biological N2O production 

(Kampschreur et al., 2009). Identification of the processes responsible for N2O emissions 

from wastewater treatment is essential if these emissions will require mitigation in the 

near future. 

 

1.4.2 Methane 

Methanogens utilize end products of anaerobic fermentation under anaerobic 

conditions to produce CH4, CO2, and H2O. Methanogens can use a number of substrates 

for their metabolism. In wastewater treatment, the most common substrates available to 

them are hydrogen, acetate, formic acid, CO2, carbon monoxide, and minor amounts of 

methylamine and methanol (McCarty and Smith, 1986). A representative set of 

methanogenic reactions using these substrates are (Madigan et al., 1997): 

 

(1.6)                   4H2 + CO2 � CH4 +2H2O 

(1.7)                       4HCOO- + 4H+ � CH4 + 3CO2 +2H2O 

(1.8)                   4CO + 2H2O � CH4 + 3CO2 

(1.9)                    4CH3OH � 3CH4 + CO2 + 2H2O 

(1.10)    4(CH3)3N + H2O � 9CH4 + 3CO2 + 6H2O + 4NH3 

(1.11)     CH3COOH � CH4 + CO2 



21 
 

 
 
 
 

Methane is an expected end product of anaerobic treatment of the excess sludge in 

the anaerobic digesters from where it can leak out, depending on the type of cover on the 

digesters. However, anaerobic conditions favorable to methanogens may also develop 

during preliminary and primary wastewater treatment, particularly within Imhoff-type 

primary tanks, due to the inefficient solid removal that leads to accumulation of organic 

matter at the bottom. Finally, residual anaerobic pockets might be present as micro-sites 

in the aeration basins, especially in the section close to the inlet that receives the primary 

treated water and within the bacterial floc.  

 

1.4.3 Carbon dioxide 

Among the GHG emissions produced by wastewater treatment, CO2 is the most 

common, both by the number of biological processes through which it is produced, and 

by total amounts released as off-gas. In aerobic processes, CO2 is an end-product of 

oxidation of organic matter, synthesis of new bacterial cells, and endogenous respiration 

(reactions 1.1-1.2).  In anaerobic processes, CO2 is an end-product of both fermentation 

and methanogenesis (reactions 1.6-1.11). As such, CO2 emissions are predominant in 

both aeration basins and anaerobic digesters, and are expected in minor amounts 

throughout the treatment plant. In accordance with the IPCC reporting guidelines, special 

consideration is necessary when reporting carbon dioxide emissions from biomass to 

ensure that there is no double counting. Carbon dioxide emissions from the aerobic 

treatment of domestic wastewater are not to be included in inventories as it is assumed 



22 
 

 
 
 
 

that the biomass is produced in a sustainable manner, and therefore CO2 is assumed to be 

carbon-neutral. The CO2 released by the degraded biomass is replaced by growing 

biomass, which in turn reabsorbs the same amount of atmospheric carbon as was given 

during the aerobic wastewater treatment process. This assumption is true only if the 

biomass is produced without fossil fuel input, which is rarely the case, as fossil fuels are 

commonly used directly or indirectly to power the machinery employed both in 

agriculture and in wastewater treatment (Bani Shahabadi et al., 2010). Anthropogenic 

CO2 can also be produced by wastewater treatment at petroleum refineries (USEPA 

2009). Methane and nitrous oxide emissions must be reported for wastewater treatment as 

there is no reverse biogenic mechanism by which replacement biomass removes these 

emissions from the atmosphere (IPCC, 2006). 

 

 

[...]
Side, and Egan respectively. These results suggest that several sources (e.g. grit removal, 

primary settling tanks, biological nitrogen removal, plant exhausts, and anaerobic 

digesters) contribute to overall N2O and CH4 fluxes, and that the choice of wastewater 

treatment technology employed has a significant impact on greenhouse gas emissions to 

the atmosphere. According to our results, the currently employed models might 

underestimate N2O emissions by up to two orders of magnitude. 

 

 

4.2 INTRODUCTION 

 

According to the U.S. Environmental Protection Agency (USEPA), WWTPs are 

the 7th highest anthropogenic contributors of both N2O and CH4 to the atmosphere in the 

US, with 5.0 and 24.5 Tg CO2 equivalents in 2009, respectively (USEPA, 2010). The 

Global Warming Potential (GWP) of these two greenhouse gases is estimated to be 310 

and 21 for N2O and CH4 respectively. Additionally, N2O is rapidly becoming a main 

greenhouse gas of concern as it is also an ozone-depleting substance, and its impact on 

the atmosphere is comparable to that of many chlorofluorocarbons, which are being 



75 
 

 
 
 
 

phased out under the Montreal protocol (Ravishankara et al., 2009). A systematic 

database of measured N2O and CH4 fluxes from WWTPs does not currently exist. Few 

full-scale studies report N2O emissions from WWTPs (Czepiel et al., 1995; Sümer et al., 

1995; Wicht et al., 1995; Kimochi et al., 1998; Sommer et al., 1998; Kampschreur et al., 

2008; Ahn et al., 2010) and only two of these reports were conducted in the United States 

(US). One focused on biological nitrogen removal (BNR) operations on 12 activated-

sludge US WWTPs (Ahn et al., 2010), and one focused on a non-BNR WWTP in New 

Hampshire (Czepiel et al., 1995). None of these studies systematically reported both N2O 

and CH4 emissions from the various treatment processes.  

Both gases can be produced during wastewater treatment through multiple 

biological pathways. The USEPA assumes that incomplete denitrification in anoxic zones 

during BNR is the main source of N2O. The method used by the USEPA to estimate N2O 

emissions from WWTPs operations is based on emission factors of 3.2 g N2O/person 

(Pe)/year (y) for non-BNR treatment plants, and 7.0 g N2O/Pe/y for BNR treatment 

plants. However, recent studies have shown that N2O emissions are higher in the aerated 

sections of the BNR treatment, and emission factor values ranging from 0.28 to 140 have 

been reported (Ahn et al., 2010). This suggests that oxygen-inhibited denitrification 

and/or nitrification under variable DO conditions could be responsible for some of the 

N2O production and emission (Ritchie and Nicholas, 1972; Knowles, 1982; Inamori et 

al., 1998). The high N2O emissions values may also be amplified by a N2O-stripping 

effect due to tank aeration. Emissions of N2O may occur from any treatment step for 



76 
 

 
 
 
 

which chemo-physical conditions allow for either nitrification or denitrification to take 

place,  including not anoxic systems but micro- and aerophyll systems as well.. 

 Anaerobic fermentation and methanogenesis using fermentation products are 

exploited for CH4 production in the anaerobic digesters at WWTPs (Tchobanoglous, 

2004). The same reactions may also occur during the various treatment steps whenever 

anoxic conditions persist, e.g. during primary treatment or in low DO portions of the 

aeration basin. Moreover, CH4 emissions may occur as leakage from anaerobic digesters, 

depending on the digester’s design.  

In this study, we determined the total fluxes of N2O and CH4 from the different 

treatment processes and plant exhausts from the WWTPs of Stickney, North Side, and 

Egan, located in the Chicago metropolitan area (Figure 15) and managed by the 

Metropolitan Water Reclamation District of Greater Chicago (MWRDGC).  All three 

plants employ single-stage nitrification reactors but differ significantly in size, amount of 

wastewater treated, aeration technology used, incoming Total Kjeldahl Nitrogen (TKN), 

and tank design. Therefore, the comparison of these WWTPs and effluents should 

provide a thorough characterization of potential greenhouse gas emission and per capita 

variations for comparable metropolitan areas. 

The Stickney WRP located in Stickney, Illinois, is a single stage nitrification 

sludge plant that has a design average capacity of 1.2 billion gallons per day and serves 

2.3 million people.  In 2009, the plant treated an average of 761 million gallons of 

wastewater per day (MGD) with average influent concentrations of 1114 mg/L total 



 

 
 
 

solids, 33 mg/L total Kjeldhal nitrogen (TKN), and 220 mg/L 5

demand (BOD5).  The incoming wastewater is split into two separate process streams

(Figure 16

tanks; 3) 

and 7) 

cover anaerobic digesters; 2) 

Southwest Side influent process is as follows: 1) 

 

 

 
Figure 15.
This study concerned the Stickney, North Side, and Egan facilities.
 

solids, 33 mg/L total Kjeldhal nitrogen (TKN), and 220 mg/L 5

demand (BOD5).  The incoming wastewater is split into two separate process streams

Figure 16). 

tanks; 3) grit chambers; 4) Imhoff tanks; 5) 

and 7) discharge. The West Side Imhoff sludge process train is as follows:  1) 

cover anaerobic digesters; 2) 

Southwest Side influent process is as follows: 1) 

 

 

 
Figure 15. Location of the 7 WWTPs in the Chicago aerea operated by the 
This study concerned the Stickney, North Side, and Egan facilities.
 

solids, 33 mg/L total Kjeldhal nitrogen (TKN), and 220 mg/L 5

demand (BOD5).  The incoming wastewater is split into two separate process streams

). The West Side influent process flow is as follows: 1) 

rit chambers; 4) Imhoff tanks; 5) 

ischarge. The West Side Imhoff sludge process train is as follows:  1) 

cover anaerobic digesters; 2) 

Southwest Side influent process is as follows: 1) 

Location of the 7 WWTPs in the Chicago aerea operated by the 
This study concerned the Stickney, North Side, and Egan facilities.

solids, 33 mg/L total Kjeldhal nitrogen (TKN), and 220 mg/L 5

demand (BOD5).  The incoming wastewater is split into two separate process streams

Side influent process flow is as follows: 1) 

rit chambers; 4) Imhoff tanks; 5) 

ischarge. The West Side Imhoff sludge process train is as follows:  1) 

cover anaerobic digesters; 2) post digestion centrifuge; and 3) 

Southwest Side influent process is as follows: 1) 

Location of the 7 WWTPs in the Chicago aerea operated by the 
This study concerned the Stickney, North Side, and Egan facilities.

 

solids, 33 mg/L total Kjeldhal nitrogen (TKN), and 220 mg/L 5

demand (BOD5).  The incoming wastewater is split into two separate process streams

Side influent process flow is as follows: 1) 

rit chambers; 4) Imhoff tanks; 5) aeration batteries; 6) 

ischarge. The West Side Imhoff sludge process train is as follows:  1) 

ost digestion centrifuge; and 3) 

Southwest Side influent process is as follows: 1) 

Location of the 7 WWTPs in the Chicago aerea operated by the 
This study concerned the Stickney, North Side, and Egan facilities.

solids, 33 mg/L total Kjeldhal nitrogen (TKN), and 220 mg/L 5

demand (BOD5).  The incoming wastewater is split into two separate process streams

Side influent process flow is as follows: 1) 

eration batteries; 6) 

ischarge. The West Side Imhoff sludge process train is as follows:  1) 

ost digestion centrifuge; and 3) 

Southwest Side influent process is as follows: 1) screens; 2) 

Location of the 7 WWTPs in the Chicago aerea operated by the 
This study concerned the Stickney, North Side, and Egan facilities.

solids, 33 mg/L total Kjeldhal nitrogen (TKN), and 220 mg/L 5-day biological oxygen 

demand (BOD5).  The incoming wastewater is split into two separate process streams

Side influent process flow is as follows: 1) screens; 2) 

eration batteries; 6) secondary settling tanks; 

ischarge. The West Side Imhoff sludge process train is as follows:  1) 

ost digestion centrifuge; and 3) biosolid drying beds. The 

creens; 2) aerated grit tanks;

Location of the 7 WWTPs in the Chicago aerea operated by the 
This study concerned the Stickney, North Side, and Egan facilities. 

day biological oxygen 

demand (BOD5).  The incoming wastewater is split into two separate process streams

creens; 2) skimming 

econdary settling tanks; 

ischarge. The West Side Imhoff sludge process train is as follows:  1) floating 

iosolid drying beds. The 

erated grit tanks;

Location of the 7 WWTPs in the Chicago aerea operated by the MWRDGC. 

77 

day biological oxygen 

demand (BOD5).  The incoming wastewater is split into two separate process streams 

kimming 

econdary settling tanks; 

loating 

iosolid drying beds. The 

erated grit tanks;

MWRDGC. 



78 
 

 
 
 
 

3) primary settling tanks; 4) aeration batteries; 5) secondary settling tanks; and 6) 

discharge. Effluents from the West Side Imhoff tanks and Southwest Side primary 

settling tanks are combined prior to entering the aeration batteries.  The Southwest Side 

preliminary sludge is concentrated in concentration tanks and combined with the waste 

activated sludge and North Side WWTP sludge.  The combined sludge process train is: 1) 

pre-digestion centrifuge; 2) anaerobic digesters; 3) post-digestion centrifuge or 

facultative lagoons; and 4) biosolid drying beds. There are eight aerated grit tanks, 16 

skimming tanks, 20 primary settling tanks, 96 secondary settling tanks, and 24 anaerobic 

digesters. There are four aeration batteries (A-D), each having eight tanks with four 

passes; the aeration tanks employ spiral roll diffuser plate systems. Additionally, there are 

three Imhoff batteries with 36 tanks in each battery.  

The North Side WRP located in Skokie, Illinois is a single stage nitrification plant 

that has a design average capacity of 333 MGD and serves 1.4 million people.  In 2009, 

the plant treated an average of 245 MGD with average influent concentrations of 748 

mg/L total solids, 19.5 mg/L TKN, and 101 mg/L BOD5. The wastewater influent 

process flow is as follows: 1) coarse screens; 2) aerated grit tanks; 3) fine Screens; 4) 

primary settling tanks; 5) aeration batteries; 6) secondary settling tanks; and 7) discharge.  

The primary and secondary sludge collected during treatment is pumped to the Stickney 

WWTP for treatment. There are six aerated grit tanks, 16 primary settling tanks, and 64 

secondary settling tanks. There are four aeration batteries (A-D) where three aeration 

batteries (A-C) have 12 tanks and are single pass systems.  The final aeration battery (D) 



 

 
 
 

has seven tanks, which are double pass systems.  All aeration tanks employ spiral roll 

diffuser plate systems.

tertiary filtration plant that has a design average capacity of 30 MGD and serves 0.17 

million people.  In 2009, the plant treated an average of 27 MGD with average influent 

concentrations of 906 mg/L total solids, 28 mg

wastewater influent process flow is as follows: 1) 

Figure 
Side, and Egan WWTPs 
North Side the treated water is discharged after final settling, whereas at Egan tertiary 
treatment (seasonal chlorination and dual media filtration) is also employed before 
discharge.

has seven tanks, which are double pass systems.  All aeration tanks employ spiral roll 

diffuser plate systems.

The Egan

tertiary filtration plant that has a design average capacity of 30 MGD and serves 0.17 

million people.  In 2009, the plant treated an average of 27 MGD with average influent 

concentrations of 906 mg/L total solids, 28 mg

wastewater influent process flow is as follows: 1) 

 

 

Figure 16. Wastewater influent process flow for Stickney (West and South Side), North 
Side, and Egan WWTPs 
North Side the treated water is discharged after final settling, whereas at Egan tertiary 
treatment (seasonal chlorination and dual media filtration) is also employed before 
discharge. 

has seven tanks, which are double pass systems.  All aeration tanks employ spiral roll 

diffuser plate systems. 

Egan WRP located in Schaumburg, Illinois 

tertiary filtration plant that has a design average capacity of 30 MGD and serves 0.17 

million people.  In 2009, the plant treated an average of 27 MGD with average influent 

concentrations of 906 mg/L total solids, 28 mg

wastewater influent process flow is as follows: 1) 

Wastewater influent process flow for Stickney (West and South Side), North 
Side, and Egan WWTPs 
North Side the treated water is discharged after final settling, whereas at Egan tertiary 
treatment (seasonal chlorination and dual media filtration) is also employed before 

has seven tanks, which are double pass systems.  All aeration tanks employ spiral roll 

WRP located in Schaumburg, Illinois 

tertiary filtration plant that has a design average capacity of 30 MGD and serves 0.17 

million people.  In 2009, the plant treated an average of 27 MGD with average influent 

concentrations of 906 mg/L total solids, 28 mg

wastewater influent process flow is as follows: 1) 

Wastewater influent process flow for Stickney (West and South Side), North 
Side, and Egan WWTPs and sampling coverage for each process (%). At Stickney and 
North Side the treated water is discharged after final settling, whereas at Egan tertiary 
treatment (seasonal chlorination and dual media filtration) is also employed before 

 

has seven tanks, which are double pass systems.  All aeration tanks employ spiral roll 

WRP located in Schaumburg, Illinois 

tertiary filtration plant that has a design average capacity of 30 MGD and serves 0.17 

million people.  In 2009, the plant treated an average of 27 MGD with average influent 

concentrations of 906 mg/L total solids, 28 mg

wastewater influent process flow is as follows: 1) 

Wastewater influent process flow for Stickney (West and South Side), North 
and sampling coverage for each process (%). At Stickney and 

North Side the treated water is discharged after final settling, whereas at Egan tertiary 
treatment (seasonal chlorination and dual media filtration) is also employed before 

has seven tanks, which are double pass systems.  All aeration tanks employ spiral roll 

WRP located in Schaumburg, Illinois is a single stage nitrification and 

tertiary filtration plant that has a design average capacity of 30 MGD and serves 0.17 

million people.  In 2009, the plant treated an average of 27 MGD with average influent 

concentrations of 906 mg/L total solids, 28 mg/L TKN, and 195mg/L BOD5. The 

wastewater influent process flow is as follows: 1) coarse and fine screens; 2) 

Wastewater influent process flow for Stickney (West and South Side), North 
and sampling coverage for each process (%). At Stickney and 

North Side the treated water is discharged after final settling, whereas at Egan tertiary 
treatment (seasonal chlorination and dual media filtration) is also employed before 

has seven tanks, which are double pass systems.  All aeration tanks employ spiral roll 

is a single stage nitrification and 

tertiary filtration plant that has a design average capacity of 30 MGD and serves 0.17 

million people.  In 2009, the plant treated an average of 27 MGD with average influent 

/L TKN, and 195mg/L BOD5. The 

oarse and fine screens; 2) 

Wastewater influent process flow for Stickney (West and South Side), North 
and sampling coverage for each process (%). At Stickney and 

North Side the treated water is discharged after final settling, whereas at Egan tertiary 
treatment (seasonal chlorination and dual media filtration) is also employed before 

has seven tanks, which are double pass systems.  All aeration tanks employ spiral roll 

is a single stage nitrification and 

tertiary filtration plant that has a design average capacity of 30 MGD and serves 0.17 

million people.  In 2009, the plant treated an average of 27 MGD with average influent 

/L TKN, and 195mg/L BOD5. The 

oarse and fine screens; 2) aerated grit 

Wastewater influent process flow for Stickney (West and South Side), North 
and sampling coverage for each process (%). At Stickney and 

North Side the treated water is discharged after final settling, whereas at Egan tertiary 
treatment (seasonal chlorination and dual media filtration) is also employed before 

79 

has seven tanks, which are double pass systems.  All aeration tanks employ spiral roll 

is a single stage nitrification and 

tertiary filtration plant that has a design average capacity of 30 MGD and serves 0.17 

million people.  In 2009, the plant treated an average of 27 MGD with average influent 

/L TKN, and 195mg/L BOD5. The 

erated grit 

 

Wastewater influent process flow for Stickney (West and South Side), North 
and sampling coverage for each process (%). At Stickney and 

North Side the treated water is discharged after final settling, whereas at Egan tertiary 
treatment (seasonal chlorination and dual media filtration) is also employed before 



80 
 

 
 
 
 

tanks; 3) primary settling tanks; 4) aeration batteries; 5) secondary settling tanks; 6) 

seasonal chlorination in contact tanks; 7) dual media filter beds; and 8) discharge.  The 

primary and secondary sludge are combined and treated according to the following solids 

train:  1) gravity belt thickeners; 2) fixed cover anaerobic digesters; 3) post digestion 

centrifuge; and 4) drying beds or land application. There are four aerated grit tanks, four 

primary tanks, and eight secondary settling tanks. There are four aeration batteries where 

each battery has three tanks with three passes.  The north aeration battery has full floor 

diffuser plate coverage, tapered aeration, and a baffle in the first pass for each tank.  The 

south aeration battery has spiral roll aeration. 

 

 

4.3 MATERIALS AND METHODS 

 

4.3.1 Sampling coverage 

The majority of the treatment processes were sampled for off-gas emissions at the 

three WWTPs. All accessible process exhausts vents were also sampled. Exhaust vents 

are part of the ventilation systems either for a specific treatment building or a specific 

process. Imhoff tanks, floating-lid anaerobic digesters, and biosolid piles are only present 

at the Stickney WWTP; skimming tanks and grit chamber for the West Side influent at 

Stickney are located indoors and were not sampled. Similarly, the grit chambers of North 

Side and Egan WWTPs are not open-topped and off-gas samples were not collected. 



81 
 

 
 
 
 

Eleven of the twenty-four anaerobic digesters were sampled at Stickney, for a 46% 

coverage. The sampling coverage for each process varies between 5.5 and 100% (see 

Figure 16). The low sampling coverage of the final settling tanks and Imhoff tanks is due 

to their large number, and is partially compensated by the fact that these tanks receive 

well-homogenized wastewater, and they are expected to produce similar fluxes of 

fugitive greenhouse gases. At the Stickney WWTP, the grit chamber and aeration basin 

were both sampled at regular intervals throughout the day to investigate diurnal 

variability in the greenhouse gas fluxes. The grit chamber was sampled at the inlet and at 

the outlet every two hours from 9:00 to 17:00. The aeration basins were sampled at the 

inlet, middle point, and outlet. Samples were collected every 2 hours from 6:00 to 20:00.  

The aeration basins at North Side and Egan were sampled at inlet, outlet, and seveeral 

more locations distributed at equal spacings along the flow paths.  

 

4.3.2 Field methods  

Off-gas emissions from different sources were captured using floating off-gas 

hoods of different surface area (0.13 – 3.0 m2) and volume (0.025 – 0.836 m3), depending 

on the process. For aerated surfaces (aeration basins and grit chambers) sampling, the 

0.836 m3 inner volume hoods were equipped with a 5 cm ID hose to ensure proper gas 

flow and avoid pressure build-ups.  Passive surfaces (primary settling tanks, final settling 

tanks, Imhoff tanks, and biosolids drying beds) were sampled with 0.025 m3 emission 

isolation hoods using a sweep air (Klenbusch, 1986) with N2 or a closed chamber (gas 



82 
 

 
 
 
 

build up) method (Rolston, 1986). The anaerobic digesters at Stickney were sampled by 

inserting a funnel in the open space (~6”) between the floating lid and the containment 

wall. The funnel was equipped with a gas-tight sampling port and a glass flow meter 

(Section 2.2). Three funnels were used at each digester, at different locations, and for 

each funnel 15 flux measurements were taken and averaged. A total of 45 flux 

measurements were therefore averaged for each digester. The funnels were left to 

equilibrate for 30-60 minutes, depending on the flux, so about 3 bed volumes of fugitive 

gases were flushed through the funnels before a sample was collected in duplicate.  

Gas samples were collected from the desired source using a 60 mL sterile plastic 

syringe fitted with a gas tight valve (Method 1, section 2.1). The syringe was flushed with 

three bed volumes of sample gas before a final 50 mL sample was collected. About 35 

mL of the syringe sample was then stored in a pre-evacuated glass vial with a gas-tight 

cap holding a pierceable rubber septum. The vials were maintained at positive pressure 

(2-8 psi) to prevent contamination by atmospheric air in case of leakage, and they were 

let equilibrate overnight at room temperature (20º C) prior to analysis. Plant exhausts 

were sampled inserting the syringe directly inside the exhaust. The airflow through the 

exhaust was measured using an air velocity meter. 

 

4.3.3 Analytical methods 

The samples were analyzed using HP 5910 and SRI Instruments Greenhouse-Gas 

gas chromatographs (Section 2.3). Lower detection limits for CH4, N2O, and CO2 were 



83 
 

 
 
 
 

0.4 ppmv, 0.3 ppmv, and 100 ppmv, respectively; any analytical result below the 

respective detection limit was considered to be zero for the purpose of calculating total 

fluxes. All gas concentrations were corrected for temperature and ambient air 

concentrations at the time of sampling, when appropriate. Dissolved oxygen (DO), 

temperature, oxidation-reduction potential (ORP), and pH were determined in-situ using 

dedicated probes. Water quality samples were analyzed for total suspended solids (TSS), 

VSS, chemical oxygen demand (COD), NH4
+, NO3

-, and NO2
- using standard methods 

(Eaton et al., 2005). The analytical error is better than ±10% for N2O and better than ±5% 

for CH4 and CO2. The analytical error for the water quality parameters is better than 

±2%. CO2 was only analyzed for a limited number of processes and was not analyzed for 

the majority of North Side and Egan samples. 

 

4.3.4 Flux calculations 

For aerated tanks, plant exhausts, and anaerobic digesters, the concentrations were 

averaged and the fluxes were calculated based on the overall off gas flow rate, which was 

known or was measured, using equation 2.1. Exhausts were assumed to be operational 24 

hours a day for the whole year. For passive surfaces sampled with a closed chamber 

method a slope was fitted to derive an accumulation factor (θGHG, ppmv/min) and the 

fluxes calculated using equation 2.4. For the primary settling tanks at Stickney, sampled 

with a sweep air method, fluxes were calculated using equation 2.5. 

 



84 
 

 
 
 
 

4.4 RESULTS 

 

Average concentrations and ranges for N2O, CH4, and CO2 gas species are 

reported in Table XI. Values are highly variable. The highest N2O concentrations were 

observed at the grit chamber and aeration basins.  The highest CH4 concentrations were 

seen at the grit chamber, inlet of the aeration basins, primary settling tanks, and anaerobic 

digesters. Calculated total fluxes are reported in Table XII . The error for the total fluxes 

calculated on a 95% confidence interval for Stickney is ± 22%, ±17%, and ± 6% for N2O, 